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ZHEJIANG HANHAO INDUSTRIAL CO., LTD.
INDUSTRIAL PARK OF METROPOLITAN ECONOMY, QIXING TOWNSHIP, NANHU DISTRICT, JIAXING 
314002, P.R.CHINA

Sample Description : BOORI AIRFLOW MATTRESS
Style No. : BOORI-AFMAT
Country of Origin   : CHINA
Country of Destination : EUROPE, U.S.A, AUSTRALIA, NEW ZEALAND, JAPAN 

************
Source of Sample : SENT BY CLIENT.  
Sample Receiving Date : APR. 03, 2024
Testing Period : APR. 03, 2024 TO APR. 10, 2024
Testing Location : LANE 3999, XIUPU RD., PUDONG DISTRICT, SHANGHAI, CHINA

Test Requested Result
AS/NZS 8811.1: 2013 METHODS OF TESTING INFANT PRODUCT – METHOD 1: SLEEP 
SURFACES-TEST FOR FIRMNESS Pass

Signed for and on behalf of 
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

—————————————
Melody Zhang
Authorized Signatory
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Test Conducted

AS/NZS 8811.1: 2013 METHODS OF TESTING INFANT PRODUCT – METHOD 1: SLEEP SURFACES-
TEST FOR FIRMNESS

1. Number of Test Specimen: 1 piece of sample
2. Mattress size: 1175mm x 665mm x 107mm
3. Test temperature: 23℃
4. Test Result: Details Shown as Following Table:

Test Requirement / Method Rating
Mattress or other sleep surface firmness test
When tested in accordance with AS/NZS 8811.1, the feeler arm shall make no contact 
with the sleep surface or any covering thereof. PASS

Remark:
1. Since the data and / or information above division line of front page is provided by the applicant, 

the relevant results or conclusions of this report are only made for these data and / or 
information, SGS shall not be responsible for the authenticity and integrity of such data and 
information and the validity of the results and / or conclusions arising therefrom. Testing results 
only apply to the sample as received.

2. The declaration of conformity is based on acceptance limits chosen based on simple acceptance 
(𝑤 = 0, 𝐴𝐿 =𝑇𝐿).
Statements of conformity are reported as: 
Passed - The measured values were observed in tolerance at the points tested. 
Failed - One or more measured values were observed out of tolerance at the points tested.
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Sample Photo: 
1st test position 2nd test position

3rd test position 4th test position
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Sample Photo: 
Received sample (front view)

Received sample (side view)

SGS authenticate the photo on original report only

***End of Report***
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